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Table 2~5 Mix-A  Mix-B
(
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Mix-B 3.70MPa  5.17MPa

Table4 Tableb5 Mix-A
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Table 2 Splitting tension test resultsfor Mix-A

Test no.

Tensile strength (M Pa)
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Mean valug

Standard deviation,
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Table 3 Splitting tension test resultsfor Mix-B

Test no.

Tensile strength (MPa)

Measured valug

Mean value)

Standard deviation|
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Table 4 Nitrogen gastension test resultsfor Mix-A

Specimen Testro Ultimate strength (MPa)
designation : Measured value| Mean value Standard deviation
1 3.85
2 372
. . 3 4.1
Solid specimen 2 202 4.04 0.275
5 453
6 4.04
1 4.47
2 4.48
Hollow 3 3.65
specimen 2 206 411 0.379
5 433
6 3.67

Table 5 Nitrogen gastension test resultsfor Mix-B

Specimen Testno Ultimate strength (MPa)
designation : Measured value|  Mean value Standard deviation
1 5.22
2 4.82
) . 3 5.79
Solid specimen 7 =43 521 0.351
5 4.98
6 5.05
1 5.84
2 5.23
Hollow 3 5.86
specimen 4 6.24 574 0.339
5 5.54
6 5.72
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